7 REPAIR PARTS

FAQ & FTXG Wall Mounted Indoor Units
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Views shown are for parts illustrations only, not servicing procedures

Text Codes:

AR - As Required

NA - Not Available

NS - Not Shown

00000000 - See Note

QTY - Quantity Example (QTY 3) (If Quantity not shown, Quantity = 1)

M - Model Example (M1) (If M Code not shown, then part is used on all Models)

Expanded Model Nomenclature:

Example

M1 - Model#1
M2 - Model#2
M3 - Model#3

Daikin North America, LLC is not responsible for personal injury or property damage resulting from improper
service. Review all service information before beginning repairs.

Warranty service must be performed by an authorized technician, using authorized factory parts. If service is
required after the warranty expires, Daikin North America, LLC also recommends contacting an authorized
technician and using authorized factory parts.

Daikin North America, LLC reserves the right to discontinue, or change at any time, specifications or designs
without notice or without incurring obligations.

For assistance within the U.S.A. contact: For assistance outside the U.S.A. contact:
Consumer Affairs Department International Division

Daikin North America, LLC Daikin North America, LLC

7401 Security Way 7401 Security Way

Houston, Texas 77040 Houston, Texas 77040
855-770-5678-Telephone 713-861-2500-Telephone
713-863-2382-Facsimile 713-863-2382-Facsimile
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Functional Parts

Part

No: Description:

064060J CAPACITY SETTING ADAPTOR (M1)

065336J CAPACITY SETTING ADAPTOR (M2)

1885608 DC FAN MOTOR (M1, M2)

028591J FUSE (M1, M2)

131316J FUSE (M3, M4, M5)

1715437 LIMIT SWITCH (M3, M4, M5)

133112J MOTOR/ ELECTRONIC EXP. VALVE (ML, M2)

1884472 PRINTED CIRCUIT ASSY. (M1, M2)

1907779 PRINTED CIRCUIT ASSY. (CONTROL) (M5)

1907762 PRINTED CIRCUIT ASSY. (CONTROL) (M4)

1907755 PRINTED CIRCUIT ASSY. (CONTROL) (M3)

1724703 PRINTED CIRCUIT ASSY. (DISPLAY DEVICE
) (M3, M4, M5)

1679252 PRINTED CIRCUIT ASSY. (SENSOR) (M3,
M4, M5)

1687260 PRINTED CIRCUIT ASSY. (STREAMER) (M3,
M4, M5)

136828J STEPPING MOTOR (M3, M4, M5)

151065J STEPPING MOTOR (M3, M4, M5)

158802J STEPPING MOTOR (M3, M4, M5)

1347683 STEPPING MOTOR (M1, M2)

006163J THERMISTOR (FOR AIR) (M1, M2)

129970J THERMISTOR (FOR COIL) (M3, M4, M5)

027500J THERMISTOR (FOR GAS) (ML, M2)

038963J THERMISTOR (FOR LIQUID) (M1, M2)

Expanded Model Nomenclature

M1 - FAQ18PVJUAA
M2 - FAQ24PVJUAA
M3 - FTXGO9HVJUAA
M4 - FTXG12HVJUAA
M5 - FTXG15HVJUAA

RP-D6012 www.daikincomfort.com




Picture Key

FAQ18PVJU / FAQ24PVJU Ref # |Picture
1 B1
2 | Bl
— TOP — 3 | 8110
4 | B111
5 | B1-1-1
6 | B1-12
7 | B112
8 | B1-13
9 | B1-13
10 | BL2
11 | 8121
12 | B1-2-2
13 | B13
14 | Bla
KA 15 | BLS
16 | B1-6
17 | BL7
18 | B18
19 | B19
20 | B2
21 a
2 | 1
23 1
24 | F10
25 | E1L
26 | El12
27 | E13
28 | El14
29 | E15
30 | El6
31 £3
32 €4
33 £5
34 | Es-1
35 | E52
35 | 52
36 £6
37 £7
38 €8
39 £9
40 F1
a1 | fio
42 | F11
43 | FL10
44 | F1-10-1
45 | F1-11
46 | Fl-12
47 | F1a3
48 | F1-14
49 | FL1s
50 | F12
// F1 _22 51 | Fi2-1
e 52 | F1-22
- F1 '22'1 F1'5 53 | F1-2-2
/ 54 | FL221
55 | F1-22-2
56 | F1-22-3
57 | F1-22-4
58 | F1-22-5
59 | F1-23
60 | F1-2-3
61 | F1-23-1
62 | F1-232
63 | F1-23-3
64 | F1-23-4
65 | F1-23-5
66 | F1-2-4
67 | F13
68 | F1-31
69 | F132
70 | F1-33
71 | F1-34
72 | Fl1a
73 | F141
74 | F1-42
75 | F1-4-3
76 | FLS
77 | FL6
78 | F17
79 | F18
20 | F19
81 F2
82 £3
83 F4
84 | F41
85 | Fa2
86 | Fa-2-1
87 | 43
88 F5
89 3
90 F7
91 23
92 K1
93 K2
94 K4
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Ref. Part Ref. Part

No: No: Description: No: No: Description:

Image 1: Image 1:

1 1674303 EVAPORATOR ASSY. (M1, M2) 59  142335] GUARD NET/ FAN BLADE (M1, M2)

2 NA AUXILIARY PIPE ASSY. (INLET) (M1, M2) 60 NA FLOCKED PLATE/ HORIZONTAL VANE (M1, M2)
3 1427273 RETAINER SPRING (M1, M2) 61 1396519 FAN GUARD (LEFT) (M1, M2)

4 1828890 PUTTY (M1, M2) 62 1396526 FAN GUARD (RIGHT) (M1, M2)

5 133109J DISTRIBUTOR (M1, M2) 63 1396533 FAN GUARD (M1, M2)

6 1828908 PUTTY (M1, M2) 64  140699J GUARD NET/ AIR SUCTION (M1, M2)

7 1674187 BODY/ MOTOR OPERATED VALVE (M1, M2) 65  140700J GUARD NET/ AIR SUCTION (M1, M2)

8 1828915 PUTTY (M1, M2) 66 NA FLOCKED PLATE/ HORIZONTAL VANE (M1, M2)
9 097343J REFRIGERANT FILTER (M1, M2) 67 1396812 HORIZONTAL VANE ASSY. (M1, M2)

10 NA AUXILIARY PIPE ASSY. (OUTLET) (M1, M2) 68 1246739 ROD/ HORIZONTAL VANE (M1, M2)

11 1331113 MUFFLER (M1, M2) 69 1262142 SHAFT (M1, M2)

12 136989J COIL SPRING (M1, M2) 70 1406911 FLOCKED PLATE/ HORIZONTAL VANE (M1, M2)
13 257590J UNION JOINT/ GAS LINE (M1, M2) 71 1406928 FLOCKED PLATE/ HORIZONTAL VANE (M1, M2)
14 0774543 UNION JOINT/ LIQUID LINE (M1, M2) 72 1288384 LINK ASSY. (M1, M2)

15 119850J FLARE NUT (M1, M2) 73 1299740 LINK/ HORIZONTAL VANE (1) (M1, M2)

16 119848J FLARE NUT (M1, M2) 74 1299764 LINK/ HORIZONTAL VANE (3) (M1, M2)

17 133112J MOTOR/ ELECTRONIC EXP. VALVE (M1, M2) 75 1299757 LINK/ HORIZONTAL VANE (2) (M1, M2)

18 250204 BLIND CAP/ FLARE NUT (M1, M2) 76 1416691 STABILIZER (FRONT) (M1, M2)

19 250202J BLIND CAP/ FLARE NUT (M1, M2) 77 1416754 STABILIZER (REAR) (M1, M2)

20 380120 FITTING SPRING/ THERMISTOR (M1, M2) 78 1393952 VERTICAL VANE/ AIR DISCHARGE (M1, M2)
21 150680J CROSS FLOW FAN ASSY. (M1, M2) 79 1393969 VERTICAL VANE/ AIR DISCHARGE (M1, M2)
22 051605J HEX. SOCKET SCREW (M1, M2) 80 1396881 VERTICAL VANE/ AIR DISCHARGE (M1, M2)
23 1302204 SWITCH BOX (1) (M1, M2) 81  139397J SIDE PLATE ASSY. (RIGHT) (M1, M2)

24 0275003 THERMISTOR (FOR GAS) (M1, M2) 82 1396898 SET PLATE/ FAN MOTOR (M1, M2)

25 1331132 WIRE HARNESS ASSY. (M1, M2) 83  141671) FRONT GRILLE ASSY. (M1, M2)

26 1331149 WIRE HARNESS ASSY. (M1, M2) 84 1396913 FRONT PANEL (M1, M2)

27 1331163 WIRE HARNESS ASSY. (M1, M2) 85 1331264 CONTROL PANEL ASSY. (M1, M2)

28 1416747 GROUNDING WIRE (M1, M2) 86 1331271 NAMEPLATE DAIKIN (M1, M2)

29 1302259 WIRE HARNESS (SHORT CIRCUIT) (M1, M2) 87 1380242 AIR FILTER (M1, M2)

30 1885608 DC FAN MOTOR (M1, M2) 88 1331288 SERVICING LID (M1, M2)

31 1302228 SWITCH BOX (2) (M1, M2) 89 1396920 FIXTURE/ REF. PIPING (M1, M2)

32 1302213 SHELTER (M1, M2) 90 1331310 DRIP PROOF COVER (M1, M2)

33 1884472 PRINTED CIRCUIT ASSY. (M1, M2) 91  133132) SOUND INSULATOR (M1, M2)

34 028591J FUSE (M1, M2) 92 NA SCREW KIT (M1, M2)

35  064060J CAPACITY SETTING ADAPTOR (M1) 93  081957J HEAT INSULATION TAPE (M1, M2)

35  065336J CAPACITY SETTING ADAPTOR (M2) 94 139694J MOUNTING PLATE (M1, M2)

36 153623J TERMINAL BLOCK (M1, M2) Expanded Model Nomenclature

37 4001889 TERMINAL BLOCK (M1, M2) M1 - FAQIBPVJUAA

38 006163J THERMISTOR (FOR AIR) (M1, M2)

39 038963J THERMISTOR (FOR LIQUID) (M1, M2) M2 - FAQ24PVIUAA

40 1571860 BOTTOM FRAME ASSY. (M1, M2) M3 - FTXGO9HVJIUAA

41 1704297 TAPPING SCREW (M1, M2) M4 - FTXG12HVJUAA

42 1302329 MOTOR BASE (M1, M2) M5 - ETXG15HVIUAA

43 133122) SIDE PLATE (LEFT) (M1, M2)

44 037940J FAN BEARING ASSY. (M1, M2)

45  134768J STEPPING MOTOR (M1, M2)

46 1288360 WIRE HARNESS (STEPPING MOTOR) (M1, M2)

47  066228J DRAIN PLUG (M1, M2)

48 1302367 HEAT INSULATOR/ DRAIN SOCKET (M1, M2)

49 128716J DRAIN HOSE (M1, M2)

50 1407736 HORIZONTAL VANE ASSY. (M1, M2)

51 1246739 ROD/ HORIZONTAL VANE (M1, M2)

52 1423343 GUARD NET/ FAN BLADE (M1, M2)

53 1262142 SHAFT (M1, M2)

54 1396519 FAN GUARD (LEFT) (M1, M2)

55 1396526 FAN GUARD (RIGHT) (M1, M2)

56 1396533 FAN GUARD (M1, M2)

57  139654J GUARD NET/ AIR SUCTION (M1, M2)

58  139655J GUARD NET/ AIR SUCTION (M1, M2)
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Picture Key

Ref# | Picture
FTXGO9HVJU / FTXG12HVJU / FTXG15HVJU e
2 Bi-1
3 B1-10
4 B1-11
— TOP — 5 B1-12
6 Bi-2
7 B1-3
8 Bi4
s B15
10 Bil-6
11 B1-7
12 B1-8
13 B2
14 B3
15 cL
16 Ci-1
17 =}
18 €31
i3 4
20 ca-1
21 EL
22 E10
23 E1G-1
24 E10-2
25 E10-3
26 E10-4
27 E10-5
28 E10-6
29 E10-7
30 Ell
31 E12
32 El4
33 €2
34 E20
35 E21
E £22
37 £23
38 E24
39 €25
40 E26
a1 E27
a2 E28
43 E3
44 E3-1
45 £3-2
46 £33
47 £5
a8 €6
49 €8
50 £8-1
51 E8-2
52 EQ
53 1
54 Fio
55 Fi-1
56 F1-10
57 F1-1
58 F1-12
59 F12
0 Fi3
61 Fl-4
62 Fi-6
63 Fi-7
64 F1-7-1
65 F1-7-2
66 F1-7-3
67 F1-7-4
58 F1-8
69 F1-8-1
70 F1-2-2
71 F1-8-3
72 F1-8-4
73 F1-8-5
74 F1-8-6
e~ 75 F1-87
g 76 Fi-9
= 77 F2
© 78 F2
© 79 4
= 80 F4-1
& 81 Fa-2
© 82 F4-3
[7:) 83 F4-3-1
T 84 F4-3-2
85 F4-3-3
g;o 8 | F4-3-31
et 87 F4-3-3-2
=2 88 | F4-3-3-3
= 89 F4-3-4
=> / %0 Fa-4
I y 91 F4-5
o S F1-8-3 F1-8-2 @ |
93 6
g (\95\ /F1'8'5 94 7
03 \ 55 ]
E \C4 \\ F1'8'4\ 7 X 96 =]
5 FI-8\F 164 2. A
8. =
> 9-3 \ \. o3 99 F9-3
= Y Fo-2 ) 100 | Fea
E A " - 101 KL
N 102 K10
G S 103 | K104
104 | K10
>< S~ 105 K2
E 106 K2-1
~ 107 K2-2
3 w0 | ka
=4
> 110 [
E 111 X6
112 X8
8 113 Ke-1
>< 114 K8-2
115 K8-3
E 116 k9
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Ref. Part Ref. Part
No: No: Description: No: No: Description:
Image 1: Image 1:
1 1007724 EVAPORATOR ASSY. (M3, M4, M5) 51 1724703 PRINTED CIRCUIT ASSY. (DISPLAY DEVICE )
2 095955] UNION JOINT/ LIQUID LINE (M3, M4, M5) (M3, M4, M5)
3 1699814 SOLENOID VALVE ASSY. (M3, M4, M5) 52 1687222 SHIELD PLATE (M3, M4, M5)
4 1921333 ANTI-BACILLUS MATERIAL (M3, M4, M5) 53 1007825 BOTTOM FRAME ASSY. (M3, M4, M5)
5 1687121 SIDE PLATE (LEFT) (M3, M4, M5) 54 1007887 SERVICE LID (M3, M4, M5)
6 110827 UNION JOINT/ GAS LINE (M3, M4, M5) 55 1598861 VIBRATION ISOLATOR (M3, M4, M5)
7 1723546 FLARE NUT (M3, M4, M5) 56 066228 DRAIN PLUG (M3, M4, M5)
8 102092] BLIND CAP/ FLARE NUT (M3, M4, M5) 57 1007832 DRAIN HOSE ASSY. (M3, M4, M5)
9 119848 FLARE NUT (M3, M4, M5) 58 1704207 TAPPING SCREW (M3, M4, M5)
10 0914161 BLIND CAP/ FLARE NUT (M3, M4, M5) 59 1685846 AIR FILTER (RIGHT) (M3, M4, M5)
11 1699807 PUTTY (M3, M4, M5) 60 1700125 AIR FILTER (LEFT) (M3, M4, M5)
12 1688636 PUTTY (M3, M4, M5) 61 1672617 THERMAL INSULATION (M3, M4, M5)
13 380120 FITTING SPRING/ THERMISTOR (M3, M4, M5) 62 1699908 THERMAL INSULATION (M3, M4, M5)
14 113783 GROUNDING TIP (W/WASHER) (M3, M4, M5) 63 1724734 AIR OUTLET ASSY. (M3, M4, M5)
15 1686229 CROSS FLOW FAN ASSY. (M3, M4, M5) 64 1724741 VERT. BLADE/ DISCH. GRILLE (M3, M4, M5)
16 051605 HEX. SOCKET SCREW (M3, M4, M5) 65 1699991 INTERLOCK ROD (M3, M4, M5)
17 1699821 HORIZONTAL BLADE/ DISCH. GRILLE (M3, M4, 66 1687361 INTERLOCK ROD (M3, M4, M5)

M5) 67 1700000 DRAIN PAN ASSY. (M3, M4, M5)
18 1690608 ROD/ HORIZONTAL VANE (M3, M4, M5) 68 1687385 COVER (M3, M4, M5)
19 1699845 HORIZONTAL BLADE/ DISCH. GRILLE (M3, M4, 69 1687392 COVER (LINK) (M3, M4, M5)

M5) 70 1687400 INTERLOCK ROD (M3, M4, M5)
20 1690608 ROD/ HORIZONTAL VANE (M3, M4, M5) 71 1687417 INTERLOCK ROD (M3, M4, M5)
21 1907731 SWITCH BOX (M3, M4, M5) 72 159866J ROD (M3, M4, M5)
22 NA MOUNTING PLATE ASSY. (STREAMER) (M3, M4, 73 136828) STEPPING MOTOR (M3, M4, M5)

M5) 74 151065 STEPPING MOTOR (M3, M4, M5)
23 1687239 MOUNTING PLATE (STREAMER) (M3, M4, M5) 75 1687424 WIRE HARNESS ASSY. (M3, M4, M5)
24 1687246 COVER ASSY. (STREAMER) (M3, M4, M5) 76 1700170 AIR OUTLET ASSY. (M3, M4, M5)
25 1687253 DRIP PROOF COVER (STREAMER) (M3, M4, M5) 7/~ 158766J SIDE PLATE (RIGHT) (M3, M4, M5)
26 1687260 PRINTED CIRCUIT ASSY. (STREAMER) (M3, M4, 78 1922684 SERVICE LID (M3, M4, MS)

M5) 79 1907849 FRONT GRILLE ASSY. (M3, M4, M5)
07 1724710 SWITCH ASSY. (MICRO) (M2, Md, MS) 80 1700031 SUCTION GRILLE (TOP GRILLE) (M3, M4, M5)
28 1687284 WIRE HARNESS (POWER SUPPLY) (M3, M4, M5) 81 1907856 CONTROL PANEL ASSY (M3, M4, M5)
29 1687291 TRUSS HEAD TAPPING SCREW (M3, M4, M5) 82 1724765 FRONT GRILLE ASSY. (M3, M4, M5)
3 1906156 DISCHARGE PLATE UNIT (M3, M4, M) 83 1687501 DOOR OPENER ASSY. (LEFT) (M3, M4, M5)
31 1687309 COIL/ SOLENOID VALVE ASSY. (M3, M4, M5) 84 1687525 DOOR OPENER ASSY. (RIGHT) (M3, M4, M5)
32 1907801 DC FAN MOTOR ASSY. (M3, M4, M5) 85 1715420 REDUCER ASSY. (M3, M4, M5)
33 1007748 COVER/ SWITCH BOX (M3, M4, M5) 86 158802 STEPPING MOTOR (M3, M4, M5)
34 1687316 SHIELD PLATE (M3, M4, M5) 87 1715437 LIMIT SWITCH (M3, M4, M5)
35 1679252 PRINTED CIRCUIT ASSY. (SENSOR) (M3, M4, M5) 58 1687556 WIRE HARNESS ASSY. (M3, M4, M5)
36 1704305 MOUNTING PLATE EXTENSION (STREAMER) 89 1700079 SHAFT (M3, M4, M5)

(M3, M4, M5) 90 1687570 SUPPORT PLATE (M3, M4, MS5)
57 1738841 EARTH WIRE (M3, Ma, M5) 91 1907863 INSULATION SHEET (M3, M4, MS5)
38 1748886 PAN HEAD TAPPING SCREW (M3, M4, M5) 92 1907870 PANEL SEAT ASSY. (M3, M4, MS)
39 1216503 GROUNDING TERMINAL (M3, M4, M5) 93 1700118 CLAMP/ REF. PIPE (M3, M4, MS)
40 111403) PAN HEAD TAPPING SCREW (M3, M4, M5) 94 158777 SET PLATE (1)/ FAN MOTOR (M3, M4, MS)
41 1907818 INSULATION SHEET ASSY. (M3, M4, M5) 9 158792 SET PLATE (2)/ FAN MOTOR (M3, M4, MS)
42 1922677 RUBBER GROMMET (M3, M4, M5) % NA FAN GUARD ASSY. (M3, M4, M5)
43 1907755 PRINTED CIRCUIT ASSY. (CONTROL) (M3) o7 lr2arr2 FAN GUARD (LEFT) (M3, M4, M5)
43 1907762 PRINTED CIRCUIT ASSY. (CONTROL) (M4) 98 1724789 FAN GUARD (RIGHT) (M3, M4, M5)
43 1907779 PRINTED CIRCUIT ASSY. (CONTROL) (M5) 99 172479 FAN GUARD (MIDDLE SIDE) (M3, M4, MS)
1313160 FUSE (M3, M4, M5) 100 1724804 PROTECTION NET/ AIR OUTLET (M3, M4, M5)
5 113054 VARISTOR (M3, M4, M5) 101 NA OPERATION MANUAL (M3, M4, M5)
46 1299703 THERMISTOR (FOR COIL) (M3, M4, M5) 102 NA ELEMENT FILTER ASSY. (M3, M4, MS)
47 1007786 TERMINAL BLOCK (M3, M4, M) 103 1672307 ’l\zﬁlfmg)m FRAME/ DEODORIZING FILTER (M3,
48 1007793 CONDUIT MOUNTING PLATE (M3, M4, M5)
49 1724695 INDICATION LAMP COVER (M3, M4, M5) 104 1843053 DEODORANT FILTER (M3, M4, M5)
50 150877) DISPLAY DEVICE (M3, Mé, M) 105 1906170 REMOTE CONTROLLER ASSY. (M3, M4, M5)

106 1724811 BATTERY COVER (M3, M4, M5)
107 1907894 COVER/ REMOTE CONTROLLER (M3, M4, M5)

RP-D6012

www.daikincomfort.com

7



Ref. Part Ref. Part

No: No: Description: No: No: Description:
Image 1:

108 118978J HOLDER (M3, M4, M5)

109 NA
110 1724835
111 1724842
112 NA
113 1848849

114 1848856

115 1843039

116 1907902

BATTERY (M3, M4, M5)

SCREW KIT (M3, M4, M5)

HOLDING TAPE (M3, M4, M5)

ELEMENT FILTER ASSY. (M3, M4, M5)
FRAME/ PHOTOCATALYTIC AIR-PURIFYING
FILTER (M3, M4, M5)

FRAME/ PHOTOCATALYTIC AIR-PURIFYING
FILTER (M3, M4, M5)

PHOTOCATALYTIC AIR-PURIFYING FILTER (M3,
M4, M5)

INSTALLATION PLATE (M3, M4, M5)

Expanded Model Nomenclature

M1 - FAQ18PVJUAA
M2 - FAQ24PVJUAA
M3 - FTXGO9HVJUAA
M4 - FTXG12HVJUAA
M5 - FTXG15HVJUAA
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